
DSH021C
SQUAT



4

5

6

7

8

3

9

13

14

15



3



4



5

Parts List

Item No. Description Qty Item No. Description Qty
1 Bottom Cross Frame Assembly 1 8.1 Shoulder Pad Frame Left 1

1.1 Bottom Cross frame 1 8.2 End Cap φ76 1

1.2 Rubber Foot 1 8.3 Spacer 1

1.3 Adjustable Stopper 1 8.4 Flat Head Cap Screw M6×16 1

1.4 End Cap 2 8.5 Socket Head Cap Screw M10×25 1

1.5 Cross Recess Head Screw M5×60 4 8.6 Nylon Lock Nut M10 1

1.6 Reed Nut M5 4 9 Shoulder Pad Frame Assembly Right 1

2 Base Frame Assembly 1 9.1 Shoulder Pad Frame Right 1

2.1 Base Frame 1 9.2 End Cap φ76 1

2.2 Rubber Foot 2 9.3 Spacer 1

2.3 End Cap 2 9.4 Flat Head Cap Screw M6×16 1

2.4 Cross Recess Head Screw M5×60 4 9.5 Nylon Lock Nut M10 1

2.5 Reed Nut M5 4 9.6 Socket Head Cap Screw M10×25 1

2.6 Plug RT40×80 2 10 Limit Frame Assembly 1

3 Main Frame 1 10.1 Adjsuting Handle 1

4 Limit Support Frame Assembly 1 10.2 Limit Frame 1

4.1 Limit Support Frame 1 10.3 Handle Top 1

4.2 Bearing 6206 2 10.4 Handle Bottom 1

4.3 Plug RT50×100 1 10.5 Shaft φ30×133.5 1

4.4 Plastic Sleeve 2 10.6 End Cap φ43 1

4.5 Stop Bumper 1 10.7 Flat Washer φ20×φ34×3 1

4.6 Flat Head Cap Screw M8×25 2 10.8 Flat Head Cap Screw M10×25 1

4.7 Rivet Nut M8×16.5 2 10.9 Socket Head Cap Screw M8×20 1

5 Arm Frame Assembly 1 10.10 Flat Washer φ9×φ28×2 1

5.1 Arm Frame 1 10.11 Cross Recess Head Screw M4×10 2

5.2 Shaft φ30×162 1 11 Long Weight Horn Assembly 2

5.3 Shaft φ30×180 1 11.1 Counterweight Pole Frame 1

5.4 Aluminium Cap φ25 2 11.2 Plug φ48 1

5.5 Transition Cover 2 12 Weight Horn Assembly 4

5.6 Grip φ30×φ22×220 2 12.1 Weight Horn 1

5.7 End Cap φ54 2 12.2 Plug φ48 1

5.8 End Cap φ43 2 13 Shoulder Pad 2

5.9 Bearing 6206 6 14 Weight Horn End Cover 2

5.10 Flat Head Cap Screw M12×35 2 15 Weight Horn Bumper 2

5.11 Flat Head Cap Screw M10×25 2 16 Bumper 4

5.12 Flat Head Cap Screw M6×16 2 17 Rubber Sleeve 4

6 Weight Horn Support Frame Assembly 2 18 Snap Spring 2

6.1 Weight Horn Support Frame 1 19 Socket Head Cap Screw M12×145 2

6.2 End Cap φ76 1 20 Socket Head Cap Screw M12×100 8

6.3 Flat Head Cap Screw M6×16 1 21 Socket Head Cap Screw M12×30 12

6.4 Socket Set Screw M8×6 2 22 6

7 Foot Plate Assembly 1 23 Flat Head Cap Screw M12×35 2

7.1 Foot Plate Frame 1 24 Nylon Lock Nut M12 14

7.2 Upper Foot Plate Cover 1 25 Flat Washer φ13×φ24×1.5 34

7.3 Lower Foot Plate Cover 1 26 Flat Washer φ13×φ44×2 2

7.4 Rivet φ5×13 16 27 Flat Washer φ9×φ16×1.6 6

8 Shoulder Pad Frame Assembly Left 1

Socket Head Cap Screw M8×30



6

Exploded View

I

1
.1

1
.2

1
.3

1
.4

1
.4

1
.5

1
.5

1
.6

1
.6

2
.1

2
.2

2
.2

2
.3

2
.3

2
.4

2
.4

2
.5

2
.5

2
.6

2
.6

3

4
.1

4
.2

4
.2

4
.3

4
.4

4
.4

4
.5
4
.6

4
.7

5
.1

5
.2

5
.3

5
.4

5
.5

5
.6

5
.7

5
.7

5
.8

5
.9

5
.9

5
.9
5
.9

5
.9

5
.9

5.
10

5.
10

5.
11

5.
12

6
.1

6

6
.2

6
.3

6
.4

6
.4

7
.1

7
.2

7
.3

7
.4

7
.4

8
.1

8
.2
8
.3

8
.4
8
.5

8
.6

9
.1

9
.2

9
.3
9
.4

9
.5

9
.6

10
.1

10
.2

10
.3

10
.4

10
.5

10
.6

10
.7

10
.8

10
.9

10
.1

0

10
.1

1
10

.1
1

11
.1

11
.2

12
.1

12
.2

12
.2

12
.1

1
2

1
2

1
3

1
3

1
4

1
5

1
6 1
6

1
7

1
8

1
9

2
0

2
0

2
0

2
0

2
1

2
1

2
1

2
1

2
1

2
1

2
1

2
1

2
2

2
2

2
2

2
2

2
2

2
3

2
4

2
4

2
4

2
4

2
4

2
4

2
4

2
4

2
4

2
4

2
5

2
5

2
5

2
5

2
5

2
5

2
5

2
5

2
5

2
5

2
5

2
5

2
5

2
5

2
5

2
52
5

2
5

2
5

2
5

2
6

2
6

2
7

2
7

2
7

2
7

7
.4

7
.4

I

1
 
:
 
1
0 5.

11
5
.8

2
4

2
5

2
5



7



8



9

STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description Qty Item No. Description Qty
1 Bottom Cross Frame Assembly 1 24 Nylon Lock Nut M12 6

2 Base Frame Assembly 1 25 Flat Washer φ13×φ24×1.5 6

7 Foot Plate Assembly 1 26 Flat Washer φ13×φ44×2 2

19 Socket Head Cap Screw M12×145 2

7

2

1

19
1925

25

25

25

25

24

24

24

24

24

24

26

26



10

STEP 2
Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description Qty Item No. Description Qty
3 Main Frame 1 10 Limit Frame Assembly 1

4 Limit Support Frame Assembly 1 21 Socket Head Cap Screw M12×30 8

5 Arm Frame Assembly 1 25 Flat Washer φ13×φ24×1.5 8

3

4

10

5

21

21

21
21

21

21
21

25
25

25
25

25
25

25 25



11

STEP 3

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description Qty Item No. Description Qty
6 Weight Horn Support Frame Assembly 2 17 Rubber Sleeve 4

8 Shoulder Pad Frame Assembly Left 1 18 Snap Spring 2

9 Shoulder Pad Frame Assembly Right 1 20 Socket Head Cap Screw M12×100 8

11 Long Weight Horn Assembly 2 21 Socket Head Cap Screw M12×30 4

12 Weight Horn Assembly 4 23 Flat Head Cap Screw M12×35 2

14 Weight Horn End Cover 2 24 Nylon Lock Nut M12 8

15 Weight Horn Bumper 2 25 Flat Washer φ13×φ24×1.5 20

16 Bumper 4

12

12

16

16

25

25

25

25

25

25

25
24

24

21

21

20

2020
20

23
14

6

11

18

17

8

9

15



12

STEP 4
Note：Wrench Tighten Screws.

Item No. Description Qty Item No. Description Qty
13 Shoulder Pad 2 27 Flat Washer φ9×φ16×1.6 6

22 Soket Head Cap Screw M8×30 6

22

2222
22

22 22

27
27

2727

27

13
13



13



14



15




	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21



